
Permit Number:  AR0052582 

AFIN: 47-00991 

 

 

AUTHORIZATION TO DISCHARGE WASTEWATER UNDER 

THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM AND  

THE ARKANSAS WATER AND AIR POLLUTION CONTROL ACT 

In accordance with the provisions of the Arkansas Water and Air Pollution Control Act (Ark. Code Ann. 

8-4-101 et seq.), and the Clean Water Act (33 U.S.C. § 1251 et seq.),  

Big River Steel LLC 

is authorized to discharge treated process wastewater, stormwater, and dust suppression/quenching water 

runoff from slag yard from a facility located as follows: 2027 East State Highway 198, Osceola, AR 

72370, in Mississippi County. From Osceola, travel south on U.S. Highway 61 and turn left onto State 
[...]
governing the protection of confidential business information or trade secrets. In 

accordance with Arkansas law and the DEQ’s procedures, this information was redacted 

from the public filing, and is being held separately by DEQ on a confidential basis. An 

executed Affidavit supporting BRS’s request for confidentiality was enclosed in the 

renewal application. BRS requested that the DEQ maintain the confidentiality of the 

information being provided with the exception that this information may be provided to 

the U.S. Environmental Protection Agency under the same business or trade secret 

protections. 

  

Response: In the renewal application, the permittee indicated that two units of measure, 

tons of liquid steel (LS) and tons of hot rolled steel coils (HRSC), are approximately 

equivalent. The following calculation was used:    

 % Difference  = [(tons LS – tons HRSC)/(tons LS)] × 100 



 Page 4 of Fact Sheet 

Permit Number: AR0052582 

AFIN: 47-00991 

 

The difference between the two units of measure of production output represents the 

amount of liquid steel lost as waste or reprocessed as rework material during the 

manufacturing process. Based on the provided production data, the use of pounds per day 

of liquid steel has been validated for the production rates in the renewal permit. 

Request #4  Installation of New Vehicle Wash Pad 

 

BRS plans to install a new vehicle wash pad at the steel mill in late 2021. It will be 

located at the Crane Maintenance Building. Mobile mill equipment will be washed 

outdoors using potable water and an industrial pressure washer. BRS estimates that two 

to four mill trucks plus one or two large hauling vehicles will be washed per day. 

Approximately 10 gallons per minute (gpm) of wash water will be generated. The daily 

flow rate is conservatively estimated to be 0.0072 MGD [10 gpm * 60 minutes/hour * 12 

hours per day of operation]. 

 

The vehicle wash pad will consist of a curbed concrete slab. The dimensions will be 

approximately 100 feet long by 50 feet wide. The pad will not be equipped with a roof. A 

small collection sump will be located at the down-gradient end of the slab. The sump will 

have a capacity of approximately 350 gallons. (The pad dimensions and sump capacity 

are tentative and subject to change.) 

 

The wash water from the Vehicle Wash Pad will be pumped from the collection sump to 

the on-site wastewater treatment plant and be treated. The sludge that accumulates in the 

sump will be periodically removed for off-site disposal in accordance with federal, state 

and local requirements. 

  

Response: Based on the provided information, it is indicated that the new design flow 

rate of 1.25 MGD will not change due to addition of the new vehicle wash water stream. 

The contribution of the new wash water stream to the total flow to the wastewater 

treatment system, and subsequent discharge at Outfall 001, will be insignificant. The 

description of this new wastewater stream will be incorporated into the permit. 

DOCUMENT ABBREVIATIONS 

In the document that follows, various abbreviations are used. They are as follows: 

APC&EC - Arkansas Pollution Control and Ecology Commission 

BAT - best available technology economically achievable 

BCT - best conventional pollutant control technology  

BMP - best management practice 

BOD5 - five-day biochemical oxygen demand 

BPJ - best professional judgment 

BPT - best practicable control technology currently available 

CBOD5 - carbonaceous biochemical oxygen demand 

CD - critical dilution 

CFR - Code of Federal Regulations 



 Page 5 of Fact Sheet 

Permit Number: AR0052582 

AFIN: 47-00991 

 

cfs - cubic feet per second 

COD - chemical oxygen demand 

COE - United States Corp of Engineers 

CPP - continuing planning process 

CWA - Clean Water Act 

DMR - discharge monitoring report 

DO - dissolved oxygen 

ELG - effluent limitation guidelines 

EPA - United States Environmental Protection Agency 

ESA - Endangered Species Act 

FCB - fecal coliform bacteria 

gpm - gallons per minute 

MGD - million gallons per day 

MQL - minimum quantification level 

NAICS - North American Industry Classification System 

NH3-N - ammonia nitrogen 

NO3 + NO2-N - nitrate + nitrite nitrogen 

NPDES - National Pollutant Discharge Elimination System 

O&G - oil and grease 

Rule 2 - APC&EC Rule 2 

Rule 6 - APC&EC Rule 6 

Rule 8 - APC&EC Rule 8 

Rule 9 - APC&EC Rule 9 

RP - reasonable potential 

SIC - standard industrial classification 

TDS - total dissolved solids 

TMDL - total maximum daily load 

TP - total phosphorus 

TRC - total residual chlorine 

TSS - total suspended solids 

UAA - use attainability analysis 

USF&WS - United States Fish and Wildlife Service 

USGS - United States Geological Survey 

WET - whole effluent toxicity 

WQMP - water quality management plan 

WQS - Water Quality standards 

WWTP - wastewater treatment plant 

Compliance and Enforcement History:  

The compliance and enforcement history for this facility can be reviewed by using the 

following web link: 

https://www.adeq.state.ar.us/downloads/WebDatabases/PermitsOnline/NPDES/PermitInform

ation/AR0052582_Compliance%20Review_20201216.pdf 

https://www.adeq.state.ar.us/downloads/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0052582_Compliance%20Review_20201216.pdf
https://www.adeq.state.ar.us/downloads/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0052582_Compliance%20Review_20201216.pdf


 Page 6 of Fact Sheet 

Permit Number: AR0052582 

AFIN: 47-00991 

 

5. SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT 

The permittee is responsible for carefully reading the permit in detail and becoming familiar 

with all of the changes therein: 

1. The mailing address was removed from the cover page. 

2. The description of treated process wastewater was updated based on the renewal 

application. 

3. Mass loading limitations and monitoring requirements in Part I.A2 for Outfall 001 were 

updated for Tier II due to the addition of production units. See Section 11.D of this Fact 

Sheet for more details. 

4. The BMPs condition was revised in Part II.4 of the permit. 

5. The monitoring frequency reduction condition was included in Part II.5. 

6. The critical dilution and effluent dilution series of WET testing for Tier II were revised 

due to the change of design flow from 2.853 MGD to 1.25 MGD in Part II.9. 

7. The requirement to report production data in Part II.10 of the previous permit was 

removed since it was provided in the renewal application. 

8. The sludge disposal condition was revised in Part III.B.6 of the permit. 

9. Part III.C.5 of the permit now requires that DMRs be submitted electronically via 

NetDMR. 

10. The discharge of toxic substances condition was revised in Part III.D.8. 

 

6. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION 

The outfalls are located at the following coordinates based on the renewal application and 

confirmed with Google Earth using WGS84:  

Outfall 001: Latitude:  35 39’ 05.0” N;   Longitude:  89 54’ 47.0” W  

Outfall 002: Latitude:  35 39’ 05.0” N;   Longitude:  89 54’ 47.1” W  

The receiving waters named: 

Outfalls 001 and 002: the Mississippi River in Segment 6C of the Mississippi River Basin. 

The receiving stream with USGS Hydrologic Unit Code (H.U.C.) of 08010100 and reach 

#010 is a Water of the State classified for primary and secondary contact recreation, raw 

water source for domestic (public and private), industrial, and agricultural water supplies; 

propagation of desirable species of fish and other aquatic life; and other compatible uses. 

7. 303(d) LIST, TOTAL MAXIMUM DAILY LOADS, ENDANGERED SPECIES, AND 

ANTI-DEGRADATION CONSIDERATIONS 

A. 303(d) List 

The receiving stream is not listed on Arkansas’s 2018 List of Impaired Waterbodies 

(303(d) List). Therefore, no permit action is necessary. 



 Page 7 of Fact Sheet 

Permit Number: AR0052582 

AFIN: 47-00991 

 

B. Applicable Total Maximum Daily Load (TMDL) Reports 

There are no applicable TMDL reports issued for the receiving stream. 

C. Endangered Species 

No comments on the application were received from the USF&WS. The draft permit and 

Fact Sheet were sent to the USF&WS for their review. 

The Arkansas Natural Heritage Commission stated that the following species of 

conservation concern are known to occur in the Mississippi River at or within five miles 

downstream of the outfall:  

Notropis wickliffi, channel shiner-state concern 

Scaphirhynchus albus, pallid sturgeon-federal concern (endangered) 

Sternula antillarum athalassos, Interior Least Tern-federal concern (endangered) 

 

The limits in the permit are designed to protect all beneficial uses of the receiving waters, 

including propagation of desirable species of fish and other aquatic life, which may affect 

the above species of conservation concern. Therefore, the DEQ has determined that the 

final permit limitations will serve to help protect the species of conservation concern 

identified above. 

D. Anti-Degradation 

The limitations and requirements set forth in this permit for discharge into waters of the 

State are consistent with the Anti-degradation Policy and all other applicable water 

quality standards found in APC&EC Rule 2. 

8. OUTFALL, TREATMENT PROCESS DESCRIPTION, AND FACILITY 

CONSTRUCTION 

The following is a description of the facility described in the application:  

A. Design Flow:   

Outfall 001 

Current design flow: 1.15 MGD 

New Design Flow: 1.25 MGD 

Outfall 002 

Flow = variable  

B. Type of Treatment:   

Outfall 001 

 

Current Treatment includes: 



 Page 8 of Fact Sheet 

Permit Number: AR0052582 

AFIN: 47-00991 

 

Pretreatment: 

- (oily wastewater) collection basin and dissolved air flotation (DAF) unit for oil and 

water separation using pH adjustment, and oil skimmer 

- (chromate-contaminated wastewater) chromium reactor tank using pH adjustment and 

redox reaction where applicable 

 

Primary Treatment (all process wastewater, which includes pretreated wastewater): 

- equalization basin  

- pH adjustment and precipitation 

- coagulation-flocculation and sedimentation using thickener to separate solids 

- aeration basin and sand filtration for removal of remaining suspended solids 

- dewatering separated solids using press plate filter 

 

New Treatment will include: 

Pretreatment: 

- (oily wastewater) various tanks utilized for oil and water separation using pH 

adjustment, chemical treatment, and/or decanting 

- (chromate-contaminated wastewater) chromium reactor tank using pH adjustment and 

redox reaction where applicable 

 

Primary Treatment (all process wastewater, which includes pretreated wastewater, 

contact water blowdown, and sand filter backwash): 

- all wastewater streams will be processed using pH adjustment, chemical treatment, 

precipitation of metals, dissolved air flotation, and decanting 

- coagulation-flocculation and sedimentation using thickener to separate solids 

- aeration basin and sand filtration for removal of remaining suspended solids 

- sludge is separated and dewatered in filter press and/or thickened prior to recycling 

and/or disposal 

- dewatering separated solids using press plate filter 

 

Outfall 002 

sedimentation pond 

C. Discharge Description:   

Outfall 001 

current treated process wastewater from the following sources: RH degasser unit, 

continuous casting line, hot rolling mill, alkaline cleaning operations, chromate reactor, 

galvanizing line, pickling line, skin pass mill, tandem cold mill, contact cooling water 

systems, and non-contact cooling water systems 

 

new treated process wastewater from the following sources: RH degasser unit, continuous 

casting line, hot rolling mill, tube mill, alkaline cleaning operations, chromate reactor, 

galvanizing lines, pickling lines, skin pass mills, tandem cold mill, reversing cold mills, 

coating operations, vehicle wash pad, contact cooling water systems, and non-contact 

cooling water systems 



 Page 9 of Fact Sheet 

Permit Number: AR0052582 

AFIN: 47-00991 

 

 

Outfall 002 

stormwater runoff from slag yard and dust suppression/quenching water runoff from slag 

yard 

 

D. Facility Status:  This facility was evaluated using the NPDES Permit Rating Worksheet 

(MRAT) to determine the correct permitting status. Since the facility’s MRAT score of 

85 is greater than 80, this facility is classified as a major industrial. 

E. Facility Construction:  This permit does not authorize or approve the construction or 

modification of any part of the treatment system or facilities. Approval for such 

construction must be by permit issued under Rule 6.202. 

9. ACTIVITY 

Under the Standard Industrial Classification (SIC) code of 3312 or North American Industry 

Classification System (NAICS) code of 331110, the applicant’s activities are the operation of 

steel mill. 

10. SOLIDS PRACTICES 

It should be noted that no sanitary wastewater will be treated at this facility. All sanitary 

wastewater will be sent to the nearby publicly owned treatment works.  

Solids generated by the process wastewater treatment system will be dewatered through the 

press plate filter or by air drying in the sludge processing area, and disposed of at a nearby 

landfill. Solids that accumulates in the sump from the vehicle wash pad will be periodically 

removed for off-site disposal in accordance with federal, state, and local requirements. Solids 

generated by the stormwater/slag quenching water runoff treatment system will remain in the 

sedimentation pond. Solids disposal, if any, will require prior authorization from this 

Division and shall be conducted in accordance with the conditions in Part III Section B.6 of 

the permit. 

11. DEVELOPMENT AND BASIS FOR PERMIT CONDITIONS 

The Division of Environmental Quality has determined to issue a permit for the discharge 

described in the application. Permit requirements are based on federal regulations (40 CFR 

Parts 122, 124, and Subchapter N), and regulations promulgated pursuant to the Arkansas 

Water and Air Pollution Control Act (Ark. Code Ann. 8-4-101 et seq.). All of the information 

contained in the application, including all of the submitted effluent testing data, was 

reviewed to determine the need for effluent limits and other permit requirements. 

The following is an explanation of the derivation of the conditions of the permit and the 

reasons for them or, in the case of notices of intent to deny or terminate, reasons suggesting 

the decisions as required under 40 CFR Part 124.7. 



 Page 10 of Fact Sheet 

Permit Number: AR0052582 

AFIN: 47-00991 

 

Technology-Based Versus Water Quality-Based Effluent Limitations and Conditions 

Following regulations promulgated at 40 CFR Part 122.44, the permit limits are based on 

either technology-based effluent limits pursuant to 40 CFR Part 122.44(a) or on State water 

quality standards and requirements pursuant to 40 CFR Part 122.44(d), whichever are more 

stringent as follows: 

Parameter 

Water Quality-

Based 

Technology-

Based 
Previous Permit Final Permit 

Monthly 

Avg. 

Daily 

Max. 

Monthly 

Avg. 

Daily 

Max. 

Monthly 

Avg. 

Daily 

Max. 

Monthly 

Avg. 

Daily 

Max. 

Outfall 001 (Tier I ) 

TSS N/A N/A 
235.3 

lb/day 

610.9 

lb/day 

Report* 

mg/l 

Report* 

mg/l 

Report* 

mg/l 

Report* 

mg/l 

235.3 

lb/day 

610.9 

lb/day 

235.3 

lb/day 

610.9 

lb/day 

O&G 

10 

mg/l 

15 

mg/l 78.6 

lb/day 

183.7 

lb/day 

10 

mg/l 

15  

mg/l 

10 

mg/l 

15  

mg/l 

95.9 

lb/day 

143.9 

lb/day 

78.6 

lb/day 

143.9 

lb/day 

78.6 

lb/day 

143.9 

lb/day 

Chromium (VI) 
535 

lb/day 

1,074 

lb/day 

0.02 

lb/day 

0.06 

lb/day 

Report* 

mg/l 

Report* 

mg/l 

Report* 

mg/l 

Report* 

mg/l 

0.02 

lb/day 

0.06 

lb/day 

0.02 

lb/day 

0.06 

lb/day 
